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Remark: The “X” represent a fundamental frequency. 
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Remark: 

Frequency from 11GHz to 25GHz, the emission emitted by the EUT is too low to be measured. 
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Test Mode: 802.11b TX CH11 

 Test Distance : 3 m 
 Temperature : 25.3 °C 
 Relative Humidity :53.5 % 
 Emission level (dBuV/m) = 20 log Emission level (uV/m) 
 Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level 

■ The test that passed at minimum margin was marked by the frame in the following table. 

 

Remark: The “X” represent a fundamental frequency. 
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Remark: The “X” represent a fundamental frequency.
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Remark: 

Frequency from 11GHz to 25GHz, the emission emitted by the EUT is too low to be measured. 
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Test Mode: 802.11g TX CH01 

 Test Distance : 3 m 
 Temperature : 25.3 °C 
 Relative Humidity :53.5 % 
 Emission level (dBuV/m) = 20 log Emission level (uV/m) 
 Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level 

■ The test that passed at minimum margin was marked by the frame in the following table.  

 

Remark: The “X” represent a fundamental frequency. 
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Remark: The “X” represent a fundamental frequency.
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Remark: 

 Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured. 
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Test Mode: 802.11g TX CH06 

 Test Distance : 3 m 
 Temperature : 25.3 °C 
 Relative Humidity :53.5 % 
 Emission level (dBuV/m) = 20 log Emission level (uV/m) 
 Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level 

■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: The “X” represent a fundamental frequency. 
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Remark: The “X” represent a fundamental frequency. 
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Remark: 

Frequency from 11GHz to 25GHz, the emission emitted by the EUT is too low to be measured. 
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Test Mode: 802.11g 11b TX CH11 

 Test Distance : 3 m 
 Temperature : 25.3 °C 
 Relative Humidity :53.5 % 
 Emission level (dBuV/m) = 20 log Emission level (uV/m) 
 Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level 

■ The test that passed at minimum margin was marked by the frame in the following table. 

 

Remark: The “X” represent a fundamental frequency. 
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Remark: The “X” represent a fundamental frequency. 
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Remark: 

Frequency from 11GHz to 25GHz, the emission emitted by the EUT is too low to be measured. 
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7.4.2 Antenna 2 

Test Mode: 802.11b TX CH01 

 Test Distance : 3 m 
 Temperature : 25.3 °C 
 Relative Humidity :53.5 % 
 Emission level (dBuV/m) = 20 log Emission level (uV/m) 
 Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level 

■ The test that passed at minimum margin was marked by the frame in the following table.  

X 
X 

 

Remark: 

 The “X” represent a fundamental frequency. 

 

 



 
   

 
FCC TEST REPORT Report No. :FR531710-01 
 

SPORTON International Inc. FCC ID : H9PWSAP5100BG
TEL : 886-2-2696-2468 Page No. : 117 of 184 
FAX : 886-2-2696-2255 Report ssued Date : Apr. 08, 2005 
 

X 
X 

 
 

Remark: The “X” represent a fundamental frequency. 

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured. 
 

 

 




